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Model No.:
Air Sander CY-301N

Pacole

MODEL CY-301N Air Sander

INDEX | PART NO. DESCRIPTION INDEX | PART NO. DESCRIPTION

1 | 301IN-07 VALVE LEVER 32" | 30IN-17B 6" RANDOM BALANCER
2 00-3303 SPRING PIN (@3 x25) 35 201N-23 FELT RING
3 | 301N-02 BODY COVER 38 00-0102 CAPSCREW (M4x16)
4 00-1503 CANICALWASHER (M3) | 39 | 301N-27B PAD SHAFT
5 | 00-0601 SCREW (M3x8) 40 00-2305 BEARING (60012RS)
6 30IN-01 BODY 41-1 | 00-5201 5" x0 HOLD VINYL FACE PAD
7 | 301N-04 REGULATOR 41-2 | 00-5202 5" xOHOLD HOOK FACE PAD
8 | 00-4116 O-RING (P4) 41-3 | 00-6201 | 5" xO HOLD VINYL FACE PAD
10 | 00-3201 @ RETAININGRING (E7) | 41-4 | 00-6202 6" x0 HOLD HOOK FACE PAD
11 | 301N-05 REGULATOR LEVER 41-5 | 00-5251 | 5" x5 HOLD VINYL FACE PAD
12 | 00-0501 | SCREW (M4 x6) 41-6 | 00-5252 5" x5HOLD HOOK FACE PAD
13 | 373N-11 VALVE PIN 41-7 | 00-6261 | 6" x6 HOLD VINYL FACE PAD
14 | 00-4107  O-RING (@4x@7) 41-8 | 00-6262 6" x6 HOLD HOOK FACE PAD
15 | 20IN-12 VALVE SPRING 42 101D-26 SCREW
16 = 00-4102 O-RING (PB) 44 | 00-0117A CAP SCREW (M5x25)
17 | 301N-06 VALVE CAP 45 301D-18 BODY PACKING
18 | 301N-03 PS-ADAPTER 46 301D-19 BASE RING
19 | 00-0402 SCREW (M6x10) 47 00-0202 1/8 PT PLAG
20 | 101D-10 CANICALWASHER (M6) | 48 00-0502 SCREW (M4x8)
21 00-2314 BEARING (6000Z7) 49-1 | 301D-21 EJECTOR
22 | 301IN-10 U-BEARING CASE 49-2 | A302N-21 SILENCER
23 | 303D-11 U-SIDE PLATE 49-3 | 00-4105 O-RING (P7)
24 CYLINDER SET 50 | A301D-23 DUST HOSE SET

24-1  30IN-12 CYLIDNER 51 | 301D-26B SKIRT

24-2 | 00-4105 O-RING (P7) 52 203D-05 SKIRT RAND SET

24-3 | 00-3301 SPRING PIN (&3x5) 53 101D-33 BAG

24-4 | 00-3301 = SPRING PIN (@3x5) 54 | 301N-14B ROTOR
27 | 303D-15 L-SIDE PLATE 55 303D-13 VANE
28 | 301IN-16 L-BEARING CASE 56 | 309N-28 | FELT RING
29 | 00-2314 BEARING (6000Z27) 37 309N-29 DUST SEAL
30 | 30IN-09 | ROTOR SHAFT 58 00-3106 | SNAP RING (NR28)
31 | 00-3701A H/R KEY (3x13) 59 00-1903 LOCK WASHER (CW6)
32 | 30IN-17A 5" RANDOM BALANCER
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